
SILT FENCE INSTALLER

PARTS BOOK

BURCHLAND
MINIMINI



8

11

9

6

13

13

14

9

6

15

10

17

16

2

5
7

4

1

MINI - XTS
13910

MINI PARTS BOOK 
Page 1 of 11



MINI - XTS
13910

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 16470 HITCH, FRAME ASSEMBLY 1
2 16471 SHAKER FRAME, BLADE ASSY 1
3 16472 DEPTH SKID, SPINDLE ASSEMBLY 1
4 16473 ROLL HOLDER ASSEMBLY 1
5 16474 HYDRAULIC ASSEMBLY 1
6 13485 PLATE, BOTTOM LINK 2
7 13486 TOP LINK, RIGHT 1
8 13488 TOP LINK, LEFT 1
9 13482 PIN, SHAKER ARM 8

10 13484 PLATE, PIN WASHER 8
11 11087 BUSHING, 1.0ID X1.25OD X 1.5 2
12 10434 GREASE ZERK, 1/8 NPT ST. 8
13 10435 BOLT - 1/2-13 X 1.75 GR8 ZY 8
14 10062 WASHER, 1/2 SAE GR8 ZY 16
15 10396 NUT, 1/2-13, SLTL GR8 ZY 8
16 10114 BOLT, 3/8-16 X .75 GR8 ZY 8
17 10110 WASHER, 3/8 SAE GR8 ZY 8

MINI PARTS BOOK 
Page 2 of 11



A

18

19

9

14

13

16
14

15
6

7

11

17

20

5

12
24

8

21

1

13

14

3

2

25

4

10

18

19

23

19

22

DETAIL A
SCALE 1 : 5

30

14

29

25
27

14

26

14

28

HITCH/FRAME ASSEMBLY
16470

MINI PARTS BOOK 
Page 3 of 11



HITCH/FRAME ASSEMBLY
16470

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 13370 SKID MOUNT, MINI PLOW 1
2 13850 FRAME, MINI PLOW 1
3 13908 UPPER SPRING MOUNT 1
4 13859 FRONT CUSHION MOUNT 2
5 11021 ROD END, 5/8 SHANK X 1/2 2
6 11023 SPRING CAN 2
7 11030 CENTERING SPRING 2
8 11084 SFI PIVOT PIN 1
9 13857 PLATE, ACCESS COVER 1
10 16425 SPRING, COMP. 2.6" OD 2
11 10104 WASHER, 5/8 GR8 ZY 4
12 11122 NUT, 5/8-11 SLTL GR8 ZY 2
13 10433 BOLT, 1/2-13 X 1.25 GR8 ZY 5
14 10062 WASHER, 1/2 SAE GR8 ZY 15
15 10394 BOLT, 1/2-13 X 1.50 GR8 ZY 4
16 10393 BUSHING - SPRING PIVOT 4
17 10886 BOLT, 5/8-11 X 2.0 GR8 ZY 2
18 10112 BOLT, 3/8-16 X 1 GR8 ZY 4
19 10110 WASHER, 3/8 SAE GR8 ZY 10
20 10608 NUT, 5/8-18 JAM, GR8 ZY 2
21 10434 GREASE ZERK, 1/8 NPT ST. 1
22 10114 BOLT, 3/8-16 X .75 GR8 ZY 4
23 10947 NUT, 3/8-16 SLTL GR8 ZY 2
24 11086 BUSHING, 1.5ID X 1.75OD X 2.0 2
25 11087 BUSHING, 1.0ID X1.25OD X 1.5 4
26 17246 SPRING, COMP. 2.32" LONG 2
27 10396 NUT, 1/2-13, SLTL GR8 ZY 2
28 10435 BOLT - 1/2-13 X 1.75 GR8 ZY 2
29 17547 BUMPER, 1.25" OD X 1.25" L 2
30 17079 BOLT, 1/2-13 X 1.0 GR8 ZY 2

MINI PARTS BOOK 
Page 4 of 11



12
85

4

11

8

10

8

9

20

3

21

19

18

17

1

16

15

10

6
72

14

13

DEPTH SKID, SPINDLE ASSEMBLY
16472

MINI PARTS BOOK 
Page 5 of 11



DEPTH SKID, SPINDLE ASSEMBLY
16472

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 12621 HUB, 4 BOLT, 5" W/ CUPS 1
2 13661 WHEEL MOUNT SPINDLE 1
3 13865 HUB MOUNT 1
4 13869 DEPTH SKID MOUNT 1
5 13873 BRACKET, DEPTH SKID 1
6 13864 PLATE, WHEEL WASHER HALF 2
7 13662 WHEEL, DEPTH GAUGE HALF 2
8 10062 WASHER, 1/2 SAE GR8 ZY 16
9 10435 BOLT - 1/2-13 X 1.75 GR8 ZY 4
10 10396 NUT, 1/2-13, SLTL GR8 ZY 8
11 17080 BOLT, 1/2-20 X 1.75", GR8 ZY 4
12 10394 BOLT, 1/2-13 X 1.50 GR8 ZY 4
13 16424 BOLT, 1/2"-13 X 3", CARRIAGE 4
14 13858 PLATE, FABRIC WHEEL 1
15 12714 SEAL, 2.328 X 1.50 X .390 1
16 12718 BEARING CONE, 1.25" LM67048 1
17 12713 BEARING CONE, .75" 1
18 10104 WASHER, 5/8 GR8 ZY 1
19 12716 NUT, SLOTTED HEX, 5/8-18 1
20 10963 COTTER PIN, 1/8 X 1.75 1
21 12715 HUB CAP, N669 HUB 1

MINI PARTS BOOK 
Page 6 of 11



7

1

64

3

2

5

SHAKER FRAME/BLADE ASSEMBLY
16471

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 13851 FRAME, SHAKER BOX 1
2 16427 MINI PLOW BLADE 1
3 10448 BOLT, 3/4-10 X 2.50 GR8 ZY 2
4 10107 WASHER, 3/4 GR8 ZY 4
5 10106 NUT - 3/4-10 GR8 TL ZY 2
6 11087 BUSHING, 1.0ID X1.25OD X 1.5 2
7 16919 SHAKER MOUNT PAD 4

MINI PARTS BOOK 
Page 7 of 11



5
4

9

9

1

2

3

6

7

8

ROLL HOLDER ASSEMBLY
16473

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 13668 ROLL MOUNT, WHEEL PLOW 1
2 15797 ROLL RETAINER WELD 1
3 15794 SET SCREW, 1/2-13 RATCHET 1
4 11203 ROLL RETAINER SPRING 1
5 10196 BAR, ROLL RETAINER LOCK 1
6 10435 BOLT - 1/2-13 X 1.75 GR8 ZY 4
7 10062 WASHER, 1/2 SAE GR8 ZY 8
8 10396 NUT, 1/2-13, SLTL GR8 ZY 4
9 10043 PLATE, ROLL STOP 2

MINI PARTS BOOK 
Page 8 of 11



121227

8 6
20 14

7

7 12

5
1819

2
15

16

17

3

4

4

9
13

13

11

10

23

23

12

HYDRAULIC ASSEMBLY
16474

MINI PARTS BOOK 
Page 9 of 11



HYDRAULIC ASSEMBLY
16474

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 16441 VALVE, ANTI-CAV SIZE 10 1
2 16469 SHAKER 210 1
3 16799 GEAR MOTOR, 1.71 CID 1
4 16426 FITTING, 12ORFS - 16 ORB 90 2
5 16453 FITTING, 4 ORFS X 6 ORB, 90 1
6 16452 FITTING, 8 ORFS X 8 ORB TEE 1
7 14650 FITTING, 10M ORFS X 8M ORB ST 3
8 16466 FITTING, 8-4 ORFS REDUCER 1
9 16467 FITTING, 8F-10M ORFS REDUCER 1
10 10691 COUPLER, FEMALE FLAT FACE 1
11 10692 COUPLER, MALE FLAT FACE 1
12 16454 HOSE, 5/8"x 34" 12-10 ORFS 2
13 16455 HOSE, 5/8"x 40" 10 ORFS-8M ORB 2
14 16456 HOSE, 1/4"x 40" 4-4 ORFS ST-90 1
15 10118 BOLT, 1/2-13 X 2.75 GR8 ZY 4
16 10062 WASHER, 1/2 SAE GR8 ZY 8
17 10396 NUT, 1/2-13, SLTL GR8 ZY 4
18 16429 BOLT, 7/16-14 X 1.25 GR8 ZY 2
19 16430 WASHER, 7/16" SAE GR8 ZY 2
20 12129 BOLT, 1/4-20 X 2.25 GR8 ZY 2
21 10684 WASHER, 1/4 SAE GR8 ZY 4
22 10683 NUT, 1/4-20 SLTL GR8 ZY 2
23 17623 HOSE WRAP, MINI PLOW 30" 2

MINI PARTS BOOK 
Page 10 of 11



HYDRAULIC ASSEMBLY
ROUTING DIAGRAM

16474

MINI PARTS BOOK 
Page 11 of 11


	Sheet1
	Drawing View1

	Sheet2
	Drawing View2

	16470-PB.PDF
	Sheet1
	Drawing View1

	Sheet2
	Drawing View2


	16471-PB.PDF
	Sheet1
	Drawing View1


	16472-PB.PDF
	Sheet1
	Drawing View1

	Sheet2
	Drawing View2


	16473-PB.PDF
	Sheet1
	Drawing View1


	16474-PB.PDF
	Sheet1
	Drawing View1

	Sheet2
	Drawing View2


	16474-PB.pdf
	Sheet1
	Drawing View1

	Sheet2
	Drawing View2

	Sheet3




